RECOMMENDED STANDARDS
for

WASTEWATER FACILITIES

POLICIES FOR THE DESIGN, REVIEW, AND APPROVAL OF PLANS AND
SPECIFICATIONS

FOR WASTEWATER COLLECTION AND TREATMENT FACILITIES

2014 EDITION
A REPORT OF THE WASTEWATER COMMITTEE
OF THE
GREAT LAKES - UPPER MISSISSIPPI RIVER

BOARD OF STATE AND PROVINCIAL PUBLIC HEALTH AND
ENVIRONMENTAL MANAGERS

MEMBER STATES AND PROVINCE

ILLINOIS NEW YORK
INDIANA OHIO

IOWA ONTARIO
MICHIGAN PENNSYLVANIA
MINNESOTA WISCONSIN
MISSOURI

PUBLISHED BY: Health Research, Inc., Health Education Services Division
P.O. Box 7126 Albany, N.Y. 12224
Phone: (518) 439-7286

Visit Our Web Site
http://www.healthresearch.org/store/ten-state-standards



Copyright © 2014

by the
[...]
is acceptable for small wastewater treatment plants serving separate
sanitary sewer systems. Facilities for larger plants serving separate
sanitary sewers should have at least one mechanically cleaned unit with a
bypass.

Facilities other than channel-type shall be provided with adequate and
flexible controls for velocity and/or air supply devices and with grit
collection and removal equipment. Aerated grit chambers should have air
rates adjustable in the range of 3 to 8 cubic feet per minute per foot [4.7
L/(m-s) to 12.4 L/(m-s)] of tank length. Detention time in the tank should
be in the range of 3 to 5 minutes at design peak hourly flows. Vortex-type
grit chambers may also be considered.

Design Factors
63.41 General

The design effectiveness of a grit removal system shall be
commensurate with the requirements of the subsequent process
units.

63.42 Inlet
Inlet turbulence shall be minimized in channel-type units.

63.43 Velocity and Detention
Channel-type chambers shall be designed to control velocities
during normal variations in flow as close as possible to 1 foot per
second (0.3 m/s). The detention period shall be based on the size
of particle to be removed. All aerated grit removal facilities should
be provided with adequate control devices to regulate air supply
and agitation.

63.44 Grit Washing

The need for grit washing should be determined by the method of
grit handling and final disposal.

63.45 Dewatering
Provision shall be made for isolating and dewatering each unit.

The design shall provide for complete draining and cleaning by
means of a sloped bottom equipped with a drain sump.

60-7



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60

64.

65.

63.46 Water

An adequate supply of water under pressure shall be provided for
cleanup.

63.47 Grit Handling

Grit removal facilities located in deep pits should be provided with
mechanical equipment for hoisting or transporting grit to ground
level. Impervious, non-slip, working surfaces with adequate
drainage shall be provided for grit handling areas. Grit
transporting facilities shall be provided with protection against
freezing and loss of material.

PREAERATION

Preaeration of wastewater to reduce septicity may be required in special cases.

FLOW EQUALIZATION

65.1

65.2

65.3

65.4

65.5

General

The use of flow equalization should be considered where significant
variations in organic and hydraulic loadings are expected. The reviewing
authority should be contacted for design requirements when wet weather
storage facilities are considered. See also Paragraph 53.413.

Location

Equalization basins should be located downstream of pretreatment
facilities such as bar screens, comminutors, and grit chambers.

Type

Flow equalization can be provided by using separate basins or on-line
treatment units, such as aeration tanks. Equalization basins may be
designed as either in-line or side-line units. Unused treatment units, such
as sedimentation or aeration tanks, may be utilized as equalization basins
during the early period of design life.

Size

Equalization basin capacity should be sufficient to effectively reduce
expected flow and load variations to the extent deemed to be economically
advantageous. With a diurnal flow pattern, the volume required to achieve
the desired degree of equalization can be determined from a cumulative
flow plot over a representative 24-hour period.

Operation

65.51 Mixing

Aeration or mechanical equipment shall be provided to maintain

60-8



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60

65.6

65.7

65.52

65.53

adequate mixing. Corner fillets and hopper bottoms with draw-
offs should be provided to alleviate the accumulation of sludge and
grit.

Aeration

Aeration equipment shall be sufficient to maintain a minimum of
1.0 mg/L of dissolved oxygen in the mixed basin contents at all
times. Air supply rates should be a minimum of 1.25 c¢fm/1000 gal
[0.16 L/(m?®-s)] of storage capacity. The air supply should be
isolated from other treatment plant aeration requirements to
facilitate process aeration control, although process air supply
equipment may be utilized as a source of standby aeration.

Controls

Inlets and outlets for all basin compartments shall be suitably
equipped with accessible external valves, stop plates, weirs, or
other devices to permit flow control and the removal of an
individual unit from service. Facilities shall also be provided to
measure and indicate liquid levels and flow rates.

Electrical

All electrical work in housed equalization basins, where hazardous
concentrations of flammable gases or vapors may accumulate, shall meet
the requirements of the National Electrical Code for Class I, Division 1,
Group D locations.

Access

Suitable access shall be provided to facilitate cleaning and the
maintenance of equipment.

60-9






71.

72,

CHAPTER 70
SETTLING

GENERAL

71.1

71.2

Number of Units

Multiple settling units capable of independent operation are desirable and
shall be provided |n all plants where design average flows exceed 100,000
gallons/day (380 m /d) Plants not having multiple settling units shall
include other provisions to assure continuity of treatment.

Flow Distribution

Effective flow splitting devices and control appurtenances (i.e., gates,
splitter boxes, etc.) shall be provided to permit proper proportioning of
flow and solids loading to each settling unit, throughout the expected
range of flows. Refer to Paragraph 53.7.

DESIGN CONSIDERATIONS

72.1

Dimensions

The minimum length of flow from inlet to outlet shall be 10 feet (3 m)
unless special provisions are made to prevent short circuiting. The vertical
side water depths shall be designed to provide an adequate separation zone
between the sludge blanket and the overflow weirs. The minimum side
water depths shall be as follows:

Minimum
Side Water Depth
Type of Settling Tank ft (m)
Primary 10 (3.0)
Secondary tank following
activated sludge process* 12 (3.7)
Secondary tank following 10 (3.0)
attached growth biological reactor* '
* Greater side water depths are recommended for secondary

clarifiers in excess of 4,000 square feet (372 m?) surface area
[equivalent to 70 feet (21 m) diameter]. Side water depths less
than 12 feet (3.7 m) may be permitted for package plants W|th a
design average flow less than 25,000 gallons per day (95 m®d), if
justified based on successful operating experience.

70-1



SETTLING

CHAPTER 70

72.2 Surface Overflow Rates

72.21

Primary Settling Tanks

Primary settling tank sizing should reflect the degree of solids
removal needed and the need to avoid septic conditions during low
flow periods. Sizing shall be calculated for both the design
average and design peak hourly flow conditions, and the larger
surface area determined shall be used. The following surface
overflow rates should not be exceeded in the design:

72.22

72.23

Surface Overflow Rates at: *
Design Average | Design Peak
Flow Hourly Flow
%pd/ftz g d/ft
Type of Primary Settling Tank m*/(m?-d)] m°/(m’-d)]
Tanks not receiving 1,000 1,500 - 2,000
waste activated sludge ** (41) (61-81)
Tanks receiving 700 1,200
waste activated sludge (29) (49)
* Surface overflow rates shall be calculated with all flows

received at the settling tanks. Primary settling of normal
domestic wastewater can be expected to remove
approximately one-third of the influent BOD when
operating at an overflow rate of 1,000 gallons per
day/square foot [41 m®/(m?-d)].

*x Anticipated BOD removal should be determined by
laboratory tests and should consider the character of the
wastes. Significant reduction in BOD removal efficiency
will result when the peak hourly overflow rate exceeds
1,500 gallons per day/square foot [61 m*/(m?-d)].

Intermediate Settling Tanks

Surface overflow rates for intermediate settling tanks following
series units of fixed film reactor processes should not exceed 1,200
gallons per day per square foot [49 m*/(m?-d)] based on the deSIgn
peak hourly flow. Higher surface settllng rates to 1,500 gallons
per day per square foot [61 m*/(m?-d)] based on the design peak
hourly flow may be permitted if such rates are shown to have no
adverse effects on subsequent treatment units.

Final Settling Tanks
Settling tests shall be conducted wherever a pilot study of
biological treatment is warranted by unusual waste characteristics,

treatment requirements, or where proposed loadings go beyond the
limits set forth in this Section.

70-2



SETTLING

CHAPTER 70

72.231 Final Settling Tanks - Attached Growth Biological

Reactors

Surface overflow rates for settling tanks following
trickling filters or rotating biological contactors shall not
exceed 1,200 gallons per day per square foot [49
m*/(m? d)] based on the design peak hourly flow.

72.232 Final Settling Tanks - Activated Sludge

To perform properly while producing a concentrated
return flow, activated sludge settling tanks shall be
designed to meet thickening and solids separation
requirements. Since the rate of recirculation of return
sludge from the final settling tanks to the aeration or
reaeration tanks is quite high in activated sludge
processes, the surface and weir overflow rates should be
adjusted for the various processes to minimize the
problems with sludge loadings, density currents, inlet
hydraulic turbulence, and occasional poor sludge
settleability. The size of the settling tank shall be based
on the larger of the surface areas determined for surface
overflow rate and solids loading rate. The following
design criteria shall not be exceeded:

Surface
Overflow Rate | Peak
at Design Solids
Peak Hourly Loading
Flow* Rate***
g d/ft |b/day;/ft?
Treatment Process m*/(m?-d)] | [kg/(m?-d)]
Conventional,
Step Aeration,
Complete Mix, 1,200** 40
Contact Stabilization, (49) (195)
Carbonaceous Stage of Separate
Stage Nitrification
Extended Aeration 1,000 35
Single Stage Nitrification (41) (171)
2 Stage Nitrification ?303% (13751)
Activated Sludge with Chemical 9OQ***x As
addition to Mixed Liquor for 37) Above
Phosphorus Removal
* Based on influent flow only.

70-3




SETTLING

72.3

72.4

CHAPTER 70

** Plants needing to meet 20 mg/L suspended solids
should reduce the surface overflow rate to 1,000
gallons per day per square foot [41 m®/(m?-d)].

Frx The clarifier peak solids loading rate shall be
calculated based on the design maximum day flow
rate plus the design maximum return sludge rate
requirement and the design MLSS under aeration.

****  When phosphorus removal to a concentration of
less than 1.0 mg/L is required.

Inlet Structures

Inlets and baffling shall be designed to dissipate the inlet velocity, to
distribute the flow equally, both horizontally and vertically, and to prevent
short circuiting. Provision of flocculation zones shall be considered for
secondary settling tanks. Channels shall be designed to maintain a
velocity of at least 1 foot per second (0.3 m/s) at one-half of the design
average flow. Corner pockets and dead ends shall be eliminated and
corner fillets or channeling shall be used where necessary. Provisions
shall be made for the elimination or removal of floating materials that may
accumulate in inlet structures.

Weirs
72.41 General

Overflow weirs shall be readily adjustable over the life of the
structure to correct for differential settlement of the tank.

72.42 Location
Overflow weirs shall be located to optimize actual hydraulic
detention time, and minimize short circuiting. Peripheral weirs
shall be placed at least 1 foot (0.3 m) from the wall.

72.43 Design Rates

Weir loadings shall not exceed:

Loading Rate at Design
Peak Hourly Flow
gpd/lin ft
Average Plant Capacity [m*/(m-d)]
equal to or less 20,000
than 1 mgd (3785 m*/d) (250)
greater than 1 mgd 30,000
(3785 m*/d) (375)

70-4



SETTLING

73.

72.5

72.6

2.7

CHAPTER 70

If pumping is required, the pumps shall be operated as
continuously as possible. Also, weir loadings should be related to
pump delivery rates to avoid short circuiting.

72.44 Weir Troughs

Weir troughs shall be designed to prevent submergence at design
peak hourly flow, and to maintain a velocity of at least 1 foot per
second (0.3 m/s) at one-half design average flow.

Submerged Surface

The tops of troughs, beams, and similar submerged construction elements
shall have a minimum slope of 1.4 vertical to 1 horizontal. The underside
of such elements shall have a slope of 1 to 1 to prevent the accumulation
of scum and solids.

Unit Dewatering

Unit dewatering features shall conform to the provisions outlined in
Paragraph 54.3. The bypass design shall provide for distribution of the
plant flow to the remaining settling units.

Freeboard

Walls of settling tanks shall extend at least 6 inches (150 mm) above the
surrounding ground surface and shall provide not less than 12 inches (300
mm) of freeboard. Additional freeboard or the use of wind screens is
recommended where larger settling tanks are subject to high velocity wind
currents that would cause tank surface waves and inhibit effective scum
removal.

SLUDGE AND SCUM REMOVAL

73.1

73.2

Scum Removal

Full surface mechanical scum collection and removal facilities, including
baffling, shall be provided for all settling tanks. The unusual
characteristics of scum that may adversely affect pumping, piping, sludge
handling and disposal shall be recognized in the design. Provisions shall
be made to remove scum from the wastewater treatment process and direct
it to either a scum concentrator or to the sludge treatment process. Other
special provisions for scum disposal may be necessary.

Sludge Removal

Mechanical sludge collection and withdrawal facilities shall be designed
to assure rapid removal of the sludge. Suction withdrawal should be
provided for activated sludge clarifiers over 60 feet (18 m) in diameter,
especially for activated sludge plants that nitrify.

Each settling tank shall have independent sludge withdrawal lines to
ensure adequate control of sludge wasting rates for each tank.

70-5



SETTLING

73.21

73.22

73.23

73.24

CHAPTER 70

Sludge Hopper

The minimum slope of the side walls shall be 1.7 vertical to 1
horizontal. Hopper wall surfaces should be made smooth with
rounded corners to aid in sludge removal. Hopper bottoms shall
have a maximum dimension of 2 feet (0.6 m). Sludge hoppers
with extra depth for sludge thickening are not acceptable.

Cross-Collectors

Cross-collectors serving one or more settling tanks may be useful
in place of multiple sludge hoppers.

Sludge Removal Pipeline

Each sludge hopper shall have an individually valved sludge
withdrawal line at least 6 inches (150 mm) in diameter. The static
head available for the withdrawal of sludge shall be 30 inches (760
mm) or greater as necessary to maintain a 3 foot per second (0.9
m/s) velocity in the withdrawal pipe. Clearance between the end
of the withdrawal line and the hopper walls shall be sufficient to
prevent "bridging" of the sludge. Adequate provisions shall be
made for rodding or back-flushing individual pipe runs. Provisions
shall be made to allow for visual confirmation of return sludge.
Piping shall be provided to return sludge for further processing.

Sludge Removal Control

Separate settling tank sludge lines may drain to a common sludge
well.

Sludge wells equipped with telescoping valves or other appropriate
equipment shall be provided for viewing, sampling, and controlling
the rate of sludge withdrawal. A means of measuring the sludge
removal rate shall be provided. Air-lift sludge removal will not be
approved for the removal of primary sludges.

74. PROTECTIVE AND SERVICE FACILITIES

74.1

74.2

Operator Protection

All settling tanks shall be equipped to enhance safety for operators. Safety
features shall appropriately include machinery covers, life lines, stairways,
walkways, handrails, and slip resistant surfaces.

Mechanical Maintenance Access

The design shall provide for convenient and safe access to routine
maintenance items such as gear boxes, scum removal mechanisms, baffles,
weirs, inlet stilling baffle areas, and effluent channels.